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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA Tablet + Bluetooth and DTS b/g/n

MODEL NUMBER: SM-T561M

SERIAL NUMBER: R32G301WP2N (RADIATED); R32G301WPDV (CONDUCTED)
DATE TESTED: MARCH 11 - APRIL 20, 2015

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
22 -
P =
Ji Ho Choi CY Choi
Suwon Lab Manager Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4-2009, FCC
CFR 47 Part 2, FCC CFR 47 Part 15.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823, Korea. Line conducted emissions are
measured only at the 218 address. The following table identifies which facilities were utilized for
radiated emission measurements documented in this report. Specific facilities are also identified
in the test results sections.

218 Maeyeong-ro
X] Chamber 1
[ ] Chamber 2

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32dB
Radiated Disturbance, Below 1GHz 4,14 dB
Radiated Disturbance, Above 1 GHz 5.97 dB

Uncertainty figures are valid to a confidence level of 95%.

Page 7 of 90

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA Tablet + Bluetooth and DTS b/g/n.
This test report addresses the DTS (WLAN) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted output power as follows:

Frequency Range Mode Output Power | Output Power
(MHz) (dBm) (mW)
2412 - 2462 802.11b 15.60 36.31
2412 - 2462 802.11g 14.30 26.92
2412 - 2462 802.11n HT20 13.10 20.42
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an FPCB antennas, with a maximum gain of -0.19 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11b mode: 1 Mbps
802.11g mode: 6 Mbps
802.11n HT20mode: MCSO
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA12EWE N/A N/A
Data Cable SAMSUNG ECB-DU68WC N/A N/A
Earphone SAMSUNG GH59-11129H N/A N/A

I/O CABLES

1 DC Power 1 Mini-USB Shielded 0.8m N/A
2 Audio 1 Mini-Jack | Unshielded 1.0m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests. Test software exercised the radio card.
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SETUP DIAGRAM FOR TESTS

HEADSET

AC ADAPTER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List

Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 950 11-17-15
Antenna, Horn, 18 GHz ETS 3115 00167211 09-20-15
Antenna, Horn, 40 GHz ETS 3116C 00166255 09-23-15
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 09-29-15
Preamplifier, 1000 MHz Sonoma 310N 341282 11-17-15
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 11-18-15
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 09-23-15
Bluetooth Tester TESCOM TC-3000C 3000C000546 11-17-15
Average Power Sensor R&S NRZ-z91 102681 11-17-15
Average Power Sensor Agilent / HP U2000 MY54270007 09-23-15
EMI Test Receive, 40 GHz R&S ESU40 100439 11-17-15
EMI Test Receive, 3 GHz R&S ESR3 101832 11-17-15

Attenuator / Switch driver HP 11713A 3748A04272 N/A
Low Pass Filter 3GHz Micro-Tronics LPS17541 009 11-17-15
High Pass Filter 5GHz Micro-Tronics HPS17542 009 11-17-15
High Pass Filter 6GHz Micro-Tronics HPM17543 010 11-17-15
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7. MEASUREMENT METHODS

KDB 558074 DO1 DTS Meas Guidance v03r02: Measurement Procedure AVGPM-G is used for
power and AVGPSD-3 is used for power spectral density.

Unwanted emissions within Restricted Bands are measured using traditional radiated
procedures.

Band edge emissions within Restricted Bands are measured using RMS with duty cycle factor

offset method.

8. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 789033 Zero-Span Spectrum Analyzer Method.

8.1. ON TIME AND DUTY CYCLE RESULTS
ON Time | Period | Duty Cycle Duty Duty Cycle 1/T
Mode B X Cycle Correction Factor | Minimum VBW
(msec) | (msec) | (linear) (%) (dB) (kHz)
2400MHz Bands

802.11b 8.381 8.453 0.991 99.1% 0.00 0.010
802.11g 1.390 1.446 0.961 96.1% 0.17 0.719
802.11n HT20 1.169 1.247 0.937 93.7% 0.28 0.855
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9. SUMMARY TABLE

The FCC ID: ASLSMT561M shares the same enclosure and circuit board as FCC ID:
A3LSMT561Y. The WLAN circuitry and layout, including antennas, are almost identical
between the two units. The WLAN antennas and surrounding circuitry are the same
between these two units.

After confirming through preliminary radiated emissions that the performance of the FCC ID:
A3LSMT561M remains representative of FCC ID: ABLSMT561Y, test data for FCC ID:
A3LSMT561Y is being submitted for this application to cover WLAN features.

FCC Part Test Description Test Limit Test Test Worst Case
Section Condition Result
15.247 . ]
@(2) Occupied Band width (6dB) >500KHz Pass 9.984 MHz
- P Conducted
15.247 | TX conducted output power <30dBm Pass 15.60 dBm
15.247 |PSD <8dBm Pass -15.43 dBm
15.207 (a) AC_ Pgwer Line conducted Section 10 Power Line Pass 40.86 dBuV
emissions conducted (AV)
15.205, . . - . 42.4 dBuVv/m
<
15.209 Radiated Spurious Emission 54dBuVv/m Radiated Pass (OP)
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10. ANTENNA PORT TEST RESULTS

10.1.

LIMITS

FCC §15.247 (a) (2)

6 dB BANDWIDTH

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 DTS Meas Guidance v03r02: The transmitter output is
connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak

detector and max hold.

RESULTS
10.1.1. 802.11b MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 9.994 0.5
Mid 2437 9.984 0.5
High 2462 10.011 0.5
Worst 9.984
10.1.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 15.316 0.5
Mid 2437 15.753 0.5
High 2462 15.628 0.5
Worst 15.316
10.1.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 15.448 0.5
Mid 2437 15.120 0.5
High 2462 15.616 0.5
Worst 15.120
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10.1.4. 6 dB BANDWIDTH PLOTS

Keyssght Spectrum Aralyze - west SA . D Kessght Spectrum Anslyzes - Swept Sk i i i
AL T 0 06155:11 9 2o 19, 2015 kL i iGN 4
Avg Type: RMS TRACE 00 ] #Avg Type: RMS
PRGWide o Trig: FreeRun AvglHold:>100/100 TPE| M PNOWide o) Trig: FreeRun AvglHold:>100100
[FGaimlow ~  Atten: 20d8 verlP IFGainlow ©  Atten: 20dB
Ref Offset 10.1 dB AMkr3 9.994 MHZ Ref Offset 10.1 dB AMkr3 9.984 MHz
0as/aiv  Ref 20.00 dBm 0.071 dB 10 deiaiv - Ref 20.00 dBm 0.140 dB
Log Log
; ¢
4 ¢ ¢ ()
Center 2.41200 GHz Span 20.00 MHz, Center 243700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
s = wsa =
Kepigh Spectum by - Swept S E==r=
KL ; 5 ENSE INT o AT 1657:17 PM g 19, 2015
] #Avg Type: RMS TG [
FROWide o Trig: FreeRun AvglHald:> 1001100
IFGain:Lo Atten: 20 4B
Ref Offset 10.1 dB AMkr3 10.0
0defdly  Ref 20.00 dBm
ICenter 2.46200 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts;
wsc sTaTUS

Page 16 of 90

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



DATE: APRIL 24, 2015

REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M
11g Mode Low CH 11g Mode Middle CH
Xeysght Specrum Anlyze - Swegt SA. - - Weysght Spectum Anayae - Swest 54 - -
= : - ] " BAvg Type: RMS = - ] o " sAvg Type: RMS
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Ref Offset 10.1 dB AMEKr3 15.316 25 MH3 Ref Offset 10.1 dB: AMKr3 15.75
(9B Ref 20.00 dBm 0.310 dB 19 geiic_Ref 20.00 dBm
Y Y
G L2 i ! ¢
Center 2.41200 GHz Span 25.00 MHz, ICenter 2.43700 GHz Span 25.00 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 ms! [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts]
- arans, wsa
11g Mode High CH
Vet Spectum e - S i i
= - ] o " #Avg Type: RMS
PO o Trig: FreeRun AvglHold:>100/100
IFGain'Low Anten: 20 dB
Ref Offset 10.1 dB AMkr3 15.6
10 Bidl Ref 20.00 dBm
) |
& §
Center 2.46200 GHz Span 25.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts,
.......
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11n HT20 Mode Low CH 11n HT20 Mode Middle CH
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o ! ¢
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-
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REPORT NO: 15K20331-E1

FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

10.2.

LIMITS

None; for reporting purposes only.

RESULTS

10.2.1. 802.11b MODE IN THE 2.4 GHz BAND
Channel Frequency 99% Bandwidth

(MHz) (MHz)

Low 2412 14.073

Mid 2437 14.130

High 2462 14.231

Worst 14.231

10.2.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency 99% Bandwidth

(MHz) (MHz)

Low 2412 16.254

Mid 2437 16.301

High 2462 16.296

Worst 16.301

10.2.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

Channel Frequency 99% Bandwidth

(MHz) (MHz)

Low 2412 17.494

Mid 2437 17.427

High 2462 17.486

Worst 17.494

99% BANDWIDTH
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

10.2.4. 99% BANDWIDTH PLOTS

11b Mode Low CH 11b Mode Middle CH

eyeight Specsrom Analzes - Occupied BW =y ) Vet Specirum Anshzer - Occupied BN ==

AL i 0 07:15:44 9 2o 19, 2015 kL I n 07:16:08 P 200 19, 2015

Center Freq: 2.412000000 GHz Radio Std: Hone ] Center Fraq: 2437000000 GHz Radio Std: None
v Trig: FreeRun e Trig:FreeRun
HFGainLow #Aten: 20 0B Radio Device: BTS #FGaindow #Atten: 20 48 Radio Device: BTS.
10 dB/di Ref 20,00 dBm 0 dB/d Ref 20.00 dBm
Log Log
1

Center 2412 GHz Span 30 MHz Center 2437 GHz Span 30 MHz
#Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms ##Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms|

Occupied Bandwidth Total Power 15.6 dBm Occupied Bandwidth Total Power 15.6 dBm

14.073 MHz 14.130 MHz

Transmit Freq Error -0.708 kHz OBW Power 99.00 % Transmit Freq Error 28.042 kHz OBW Power 99.00 %

x dB Bandwidth 8.047 MHz x dB -6.00 dB x dB Bandwidth 8.977 MHz xdB -6.00 dB
g s sTan

11b Mode High CH

Vesight Spectrum Anhyze - Dccupied BW
AL 7
‘ Center Freq: 2.462000000 GHz
Trig: Free Run
AFGain-Low wArten: 20 0B Radio Device: BTS
0 dBidi Ref 20.00 dBm
Log
Center 2.462 GHz Span 30 MHz
#Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 15.5 dBm
14.231 MHz
Transmit Freq Error -10.472 kHz OBW Power 99.00 %
x dB Bandwidth 8.515 MHz x dB -6.00 dB
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

Keyssght Spectrum Analyzer - Occupied BW. ol Keysght Spectrum Anshyzer - Ocsupied BW o |a
R = 7 X 0714119 PM A0r18, 2015 KL ENSE an 07:13:53 PM 29119, 2015
Center Freq: 2.412000000 GHz Radio Std: Nane ] Center Freq: 2.437000000 GHz Radio Std: None
a. Trig: FreeRun v Trig:FreeRun
HFGainLow wARen: 20 48 Radio Device: BTS AFGainLow #Anen: 20 dB Radio Device: BTS
10 dB/di Ref 20,00 dBm 0 dB/d Ref 20.00 dBm
Log ‘ Log
1

Center 2412 GHz Span 30 MHz Center 2437 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms|

Occupied Bandwidth Total Power 14.1 dBm Occupied Bandwidth Total Power 14.2 dBm

16.254 MHz 16.301 MHz

Transmit Freq Error -21.029 kHz OBW Power 98.00 % Transmit Freq Error -12.187 kHz OBW Power 99.00 %

x dB Bandwidth 15.47 MHz x dB -6.00 dB x dB Bandwidth 15.25 MHz x dB -6.00 dB
s s _

11g Mode High CH

Keysight Spectrum Anshyze: - Occupied BW [E==r
A 7 17:13:29 FMApr 19, 2015
] Center Freq: 2.462000000 GHz Radio $td: None
a Trig: Free Run
AFGaindow #Amen: 20 0B Radio Device: BTS
0 dBidi Ref 20.00 dBm
Log
Center 2.462 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms|
Occupied Bandwidth Total Power 14.3 dBm
16.296 MHz
Transmit Freq Error -13.797 kHz OBW Power 99.00 %
x dB Bandwidth 14.77 MHz xdB -6.00 dB
w5 m
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

11n HT20 Mode Low CH

11n HT20 Mode Middle CH

Keyssght Spectrum Analyzer - Occupied BW
kL R

] Center Freq: 2.412000000 GHz
s Trig: FreeRun
#Anen: 20 4B

71159 94 20119, 2015

ot
Radio Std: Nane

Radio Device: BTS

o7 akinl
227 PM 018, 2015

Keyasght Spectrum Analyze - Occupied BW
AL [
Radio Std: None

]  Center Freq: 2437000000 GHz
w. Trig: FreeRun
#Anen: 20 d8

AFGaintow Radio Device: BTS

10 dBJdi
Log

Ref 20.00 dBm

) dB/d) Ref 20.00 dBm

Log

Center 2412 GHz

Span 30 MHz Center 2437 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms|
Occupied Bandwidth Total Power 12.8 dBm Occupied Bandwidth Total Power 13.0 dBm
17.494 MHz 17.427 MHz
Transmit Freq Error 4.409 kHz OBW Power 98.00 % Transmit Freq Error -10.576 kHz OBW Power 99.00 %
x dB Bandwidth 16.77 MHz x dB -6.00 dB x dB Bandwidth 16.26 MHz x dB -6.00 dB

11n HT20 Mode High CH

Fepsight Soectrum Ansbyas: - Occupied BW
L

AFGain-Low

Center Freq
F

v Trig: FreeRu

#Aen: 20 d

U7:13:03 M Apr 19, 2015

2462000000 GHz Radio Std: None
un

B Radio Device: BTS

0 dBidi Ref 20.00 dBm

Center 2.462 GHz

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms|
Occupied Bandwidth Total Power 13.0 dBm
17.486 MHz
Transmit Freq Error -10.936 kHz OBW Power 99.00 %
x dB Bandwidth 15.19 MHz xdB -6.00 dB

Span 30 MHz
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015

FCC ID: ASLSMT561M

10.3. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 10.1 dB (including 10 dB pad and 0.1 dB cable) was
entered as an offset in the power meter to allow for direct reading of power.

RESULTS
10.3.1. 802.11b MODE IN THE 2.4 GHz BAND
Channel Frequency | Avg Power
(MHz) (dBm)
Low 2412 15.50
Mid 2437 15.50
High 2462 15.60
Worst 15.60
10.3.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency | Avg Power
(MHz) (dBm)
Low 2412 14.20
Mid 2437 14.20
High 2462 14.30
Worst 14.30
10.3.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Channel Frequency | Avg Power
(MHz) (dBm)
Low 2412 12.90
Mid 2437 13.10
High 2462 13.10
Worst 13.10

Page 23 of 90

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

10.4. OUTPUT POWER

LIMITS

FCC §15.247

For systems using digital modulation in the 902—-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN
There is only one transmitter output therefore the directional gain is equal to the antenna gain.

RESULTS
10.4.1. 802.11b MODE IN THE 2.4 GHz BAND
Limits
Channel | Frequency | Directional FCC IC IC Max
Gain Power Power EIRP Power
Limit Limit Limit
(MHz) (dBi) (dBm) (dBm) (dBm) (dBm)
Low 2412 -2.35 30.00 30.00 36.00 30.00
Mid 2437 -0.27 30.00 30.00 36.00 30.00
High 2462 -0.61 30.00 30.00 36.00 30.00
Results
Channel | Frequency Chain O Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 2412 15.50 15.50 30.00 -14.50
Mid 2437 15.50 15.50 30.00 -14.50
High 2462 15.60 15.60 30.00 -14.40
Worst 15.60

Page 24 of 90

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.
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DATE: APRIL 24, 2015

10.4.2. 802.11g MODE IN THE 2.4 GHz BAND
Limits
Channel | Frequency | Directional FCC IC IC Max
Gain Power Power EIRP Power
Limit Limit Limit
(MHz) (dBi) (dBm) (dBm) (dBm) (dBm)
Low 2412 -2.35 30.00 30.00 36.00 30.00
Mid 2437 -0.27 30.00 30.00 36.00 30.00
High 2462 -0.61 30.00 30.00 36.00 30.00
Results
Channel | Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 2412 14.20 14.20 30.00 -15.80
Mid 2437 14.20 14.20 30.00 -15.80
High 2462 14.30 14.30 30.00 -15.70
Worst 14.30
10.4.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Limits
Channel | Frequency | Directional FCC IC IC Max
Gain Power Power EIRP Power
Limit Limit Limit
(MHz) (dBi) (dBm) (dBm) (dBm) (dBm)
Low 2412 -2.35 30.00 30.00 36.00 30.00
Mid 2437 -0.27 30.00 30.00 36.00 30.00
High 2462 -0.61 30.00 30.00 36.00 30.00
Results
Channel | Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 2412 12.90 12.90 30.00 -17.10
Mid 2437 13.10 13.10 30.00 -16.90
High 2462 13.10 13.10 30.00 -16.90
Worst 13.10
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10.5. PSD

LIMITS

FCC §15.247

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS
10.5.1. 802.11b MODE IN THE 2.4 GHz BAND
PSD Results
Channel | Frequency Chain 0 Limit Margin
Meas
(MHz) (dBm) (dBm) (dB)
Low 2412 -16.08 8.00 -24.08
Mid 2437 -15.66 8.00 -23.66
High 2462 -15.43 8.00 -23.43
10.5.2. 802.11g MODE IN THE 2.4 GHz BAND
PSD Results
Channel | Frequency Chain 0 Limit Margin
Meas
(MHz) (dBm) (dBm) (dB)
Low 2412 -19.35 8.00 -27.35
Mid 2437 -19.04 8.00 -27.04
High 2462 -19.58 8.00 -27.58
10.5.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
PSD Results
Channel | Frequency Chain 0 Limit Margin
Meas
(MHz) (dBm) (dBm) (dB)
Low 2412 -20.45 8.00 -28.45
Mid 2437 -20.32 8.00 -28.32
High 2462 -20.33 8.00 -28.33
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10.5.4. PSD PLOTS

eyeight Specirom sl - st 54 = epsghtSpeciram Aty SoeptSh "
AL ¢ AIoh 06:25:26 P 20 19, 2015 AL F s SENSE u
] #Avg Type: RMS ] #Avg Type: RMS
PO Wds G T FreeRun AvglHold:>1001100 PG Wide o Trig: FreeRun AvglHold:>1001100
1FGaln:Low Atien: 10 6B IFGain:Low Atten: 10 08
Ref Offset 10.1 dB Mkr1 2.412 Ref Offset 10.1 45 Mkr1 2.436
0 ¢5idv__Ref 10,00 dBm 10 vy Ref 10.00 dBm
Center 2.412000 GHz Span 15.00 MHz Center 2.437000 GHz Span 15.00 MHz,
H#Res BW 3.0 kHz #VBW 10 kHz" Sweep 614.7 ms (20001 pts; #Res BW 3.0 kHz #VBW 10 kHz* Sweep 614.7 ms (20001 pts)
sc sTarus wsc sTarus

11b Mode High CH

eysiiht Specinum dnsiyaer - Suept 34
AL 5 I 05:29:12 PM Agr 13, 2015
| #Avg Type: RMS. TRACE[ "5 5 6
WO Wide oo Trig: FreeRun AvglHold:>100100
IFGaindow Atten: 10 d8
Ref Offset 10.1 dB Mkr1 2.462 655
0defaly  Ref 10.00 dBm -
Center 2.462000 GHz Span 15.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 614.7 ms (20001 pts)
s sTans
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FCC ID: ASLSMT561M

Keysoght Spectrum Aralyze - west SA E Kessght Spectrum Anslyzes - Swept Sk
R = . an 305 2015 &L 5 ENSE T LGN CE
] #Avg Type: RMS | #iAvg Type: RMS
FNO: Wide (5o Trig: FreeRun Avg|Hold:> 1001100 PND:Wide (o Trig: FreeRun Avg|Held:>100/100
IFGain-Low Anen: 10 4B IFGainLow Atten: 10 dB
Ref Offset 10.1 4B Mkr1 2.4 Ref Offset 10.1 dB Mkr1 2.435
o deie_ Ref 10.00 dBm o derdy__Ref 10.00 dBm
Center 2.41200 GHz Span 25.00 MHz ICenter 2.43700 GHz Span 25.00 MHz,
H#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.025 s (20001 pts] [#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.025 s (20001 pts!

11g Mode High CH

Veright Spectrum Anhyzer - Swest 58
WL o
| #Avg Type: RMS.
FNO Wide oo Trig: FreeRun AvglHold:» 100100
IFGainiow © Amen: 10d8
Ref Offset 10.1 dB Mkr1 2.461 :

10d8rdly Ref 10.00 dBm -
Center 2.46200 GHz Span 25.00 MHz,
[#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.025 (20001 pts)
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11n HT20 Mode Low CH 11n HT20 Mode Middle CH
Kwdspedmhulpu Swept S, — == wwwmm Swvept 4
] " sAvg Type: RMS | " BAvg Type: RMS .
NG Wlie G Trig: Free Run AvglHold:»1001100 PHO Wilde G Tria: FreeRun AvglHold:>1001100
IFGaindow Anen: 1048 oo Aten: 1048
Ref Offset 10.1 dB Mkr1 2.414 496 Ref Offset 10.1 dB Mkri 2.439
j0geilv Ref 10.00 dBm -20 10dzidly__Ref 10.00 dBm
¢ )
Center 2.41200 GHz Span 25.00 MHz ICenter 2.43700 GHz Span 25.00 MHz,
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.025 s (20001 pts] #Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.025 s (20001 pts!

11n HT20 Mode High CH

Veright Spectrum Anhyzer - Swest 58
WL £ [
| SAvg T
PNO Wide o Trig: FreeRun AvglHold» " ioion
IFGainiow © Amen: 10d8
Ref Offset 10.1 dB Mkr1 2.460 740 00 GHz

10deidy Ref 10.00 dBm - oIy
Center 2.46200 GHz Span 25.00 MHz,
[#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.025 (20001 pts)
wsa p—
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

10.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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FCC ID: ASLSMT561M

RESULTS

10.6.1. 802.11b MODE IN THE 2.4 GHz BAND

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
BE Keysight Spectrum Analyzer - Swept SA E@l
RL [ RF [sie bpc | [ [ SENSE:INT] [ ALIGN AUTO | 07:19:42 PM Apr18, 2015
|— #Avg Type: RMS TRACE[1] 23456
Wi —— Trig: Free Run Avg|Hold:=100/100 TYPE|MAAAAAARAS
I ﬁ%ﬂiﬂgi ™ Atten: 20 dB DET|P NNNMNN
Ref Offset 10.1 dB Mkr1 2.436 488 5 GHz
0 gBiciy__Ref 20.00 dBm 7.510 dBm
100 ’
0.00
100
-20.0 -22 55 dBm|
300
-40.0
500
-60.0
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts
IMSG STATUS
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LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

BN Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:20:45 PM Apr19, 2015
|— | #Avg Type: RMS TRACE[1[ 23456
PNO: Fast o 1rig: FreeRun Avg|Hold:>100/100 TYPE|Misfniadn
I IFGain:Low Atten: 20 dB pDET|P NNNMN
Ref Offset 10.1 dB Mkr1 2.399 497 5 GHz
10 g8y _Ref 20.00 dBm -37.483 dBm
10.0
0.00
-00
-20.0 -22.53 dBm|
0.0
-40.0 - |
0.0
-60.0
-70.0
Center 2.40000 GHz Span 50.00 MIHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
IMSG STATUS
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HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH

BN Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:21:27 PM Apr19, 2015
|— | #Avg Type: RMS TRACE[1[ 23456
PNO: Fast o 1rig: FreeRun Avg|Hold:>100/100 TYPE|Misfniadn
I IFGain:Low Atten: 20 dB pDET|P NNNMN
Ref Offset 10.1 dB Mkr1 2.485 022 5 GHz
10 g8y _Ref 20.00 dBm -49.175 dBm
10.0
0.00
-00
-20.0 -22.53 dBm|
0.0
-40.0
0.0 ’
-60.0
-70.0
Center 2.48350 GHz Span 50.00 MIHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
IMSG STATUS
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OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

BN Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:29:16 PM Apr19, 2015
[ | #Avg Type: RMS TRACE[1] 23 5 6
" —— Trig: Free Run Avg|Hold:>100/100 TYPE| M ¥t
PNO: Fast 0 SRR
IFGainlow ©  Atten: 20 dB per|P
Ref Offset 101 dB Mkr2 3.827 8 GHz
10 dBidiv  Ref 20.00 dBm -94.272 dBm
Log
10.0 (5
0.00
-10.0
200 ettt
30.0
-40.0
0.0 ..
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

OUT OF BAND MID CH

n Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [soq bpC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:27:02 PM Apr19, 2015
#Avg Type: RMS TRAGE 3456
n —— Trig: Free Run Avg|Hold:=100/100 TYPE|M AR
PNO: Fast (0 AR
IFGain:E:w - Atten: 20 dB DET|P
Ref Offset 10.1 dB Mkr2 3.780 1 GHz
0 gBidiv__Ref 20.00 dBm -55.304 dBm
10.0
0.00
-10.0
200 1226 48
300
-40.0
500 .,
00—l wa” o LT RS AuHuy oty Sus it
—7D.Di
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
[MKRIMODETRC[SC] X | Y | _FUNCTION | FUNCTONWDTH FUNCTION VALUE
1 N f 2.436 8 GHz 6.993 dBm
N f 3.780 1 GHz -55.304 dBm
3
4
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

OUT OF BAND HIGH CH

B Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:24:07 PM Apr19, 2015
r #Avg Type: RMS TRACE[1 23456
" —— Trig: Free Run Avg|Hold:>100/100 TYPE| M ¥Araidds
PNO: Fast GO SRS
IFGainlow ©  Atten: 20 dB per|P
Ref Offset 10.1 dB Mkr2 14.116 0 GHz
10 dBiciv__Ref 20.00 dBm -52.828 dBm
og
10.0
0.00
-10.0
200 e
-30.0
-40.0
50.0 ‘
0.0 a
-0 I]i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
MR MODHTRCISC] X ] ¥ | FUNCTION | FUNCTIONWIDTH FUNCTION VALUE B
1 N f 24613 GHz 6.627 dBm
N f 14.116 0 GHz -52.828 dBm
3
4
5 =
6
7
8
9
10 b
11 L
4 1 | 3
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

10.6.2. 802.11g MODE IN THE 2.4 GHz BAND

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
BE Keysight Spectrum Analyzer - Swept SA E@l
RL [ RF [soa bpc | [ [ SENSE:INT] [ ALIGN AUTO | 07:32:55 PM Apr18, 2015
|— #Avg Type: RMS TRACE[1/2 345 6
Wi —— Trig: Free Run Avg|Hold:>100/100 TYPE| M AR
I ﬁ%ﬂiﬂﬂi ™ Atten: 20dB DET|P NNNMN
Mkr1 2.439 497 5 GHz
Ref Offset 10.1 dB
|1|_?:. gy __Ref 20.00 dBm 3.808 dBm
100 ’
0.00 - HE R, ........__...L..__ -
-100
200
-26.19 cBm|
300 —
-40.0
500
-50.0
700
Center 243700 GHz Span 30.00 MIHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts
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REPORT NO: 15K20331-E1
FCC ID: ASLSMTS561M

DATE: APRIL 24, 2015

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

BN Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:34:31 PM Apr19, 2015

|— | #Avg Type: RMS TRACE[1[ 23456

PNO: Fast o 1rig: FreeRun Avg|Hold:>100/100 TYPE|Misfniadn

I IFGain:Low Atten: 20 dB pDET|P NNNMN

Ref Offset 10.1 dB Mkr1 2.399 880 0 GHz
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FCC ID: ASLSMTS561M

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH
B Keysight Spectrum Analyzer - Swept S& ===

RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:36:29 PM Apr19, 2015
|— | #Avg Type: RMS TRACE 3456

I PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE[ M
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

BN Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:45:25 PM Apr19, 2015
[ | #Avg Type: RMS TRACE[1] 23 5 6
" —— Trig: Free Run Avg|Hold:>100/100 TYPE| M ¥t
PNO: Fast 0 SRR
IFGainlow Atten: 20 dB per|P
Ref Offset 101 dB Mkr2 26.275 0 GHz
10 dBigiv__Ref 20.00 dBm -48.959 dBm
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Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

OUT OF BAND MID CH

n Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [soq bpC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:42:19 PM Apr19, 2015
#Avg Type: RMS TRAGE 3456
n —— Trig: Free Run Avg|Hold:=100/100 TYPE|M AR
PNO: Fast (0 AR
IFGain:E:w - Atten: 20 dB DET|P
Ref Offset 10.1 dB Mkr2 26.327 3 GHz
10 gBidiv__Ref 20.00 dBm -49.755 dBm
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

OUT OF BAND HIGH CH

B Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:39:22 PM Apr19, 2015
r #Avg Type: RMS TRACE[1 23456
" —— Trig: Free Run Avg|Hold:>100/100 TYPE| M ¥Araidds
PNO: Fast GO SRS
IFGainlow ~  Atten: 20 dB Der/P
Ref Offset 10.1 dB Mkr2 9.818 6 GHz
10 dBidiv__Ref 20.00 dBm -55.174 dBm
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10.6.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
BE Keysight Spectrum Analyzer - Swept SA E@l
RL [ RF [soa bpc | [ [ SENSE:INT] [ ALIGN AUTO | 07:47:53 PM Apr18, 2015
|— #Avg Type: RMS TRACE[1/2 345 6
Wi —— Trig: Free Run Avg|Hold:>100/100 TYPE| M AR
I ﬁ%ﬂiﬂﬂi ™ Atten: 20dB DET|P NNNMN
Mkr1 2.438 261 5 GHz
Ref Offset 10.1 dB
|1|_?:. gy __Ref 20.00 dBm 2.837 dBm
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DATE: APRIL 24, 2015

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

BN Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:49:04 PM Apr19, 2015
|— | #Avg Type: RMS TRACE[1[ 23456
PNO: Fast o 1rig: FreeRun Avg|Hold:>100/100 TYPE|Misfniadn
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HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH
BN Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:50:01 PM Apr19, 2015
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OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

BN Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:59:29 PM Apr19, 2015
[ | #Avg Type: RMS TRACE[1] 23 5 6
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OUT OF BAND MID CH

n Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [soq bpC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:57:09 PM Apr19, 2015
#Avg Type: RMS TRAGE 3456
n —— Trig: Free Run Avg|Hold:=100/100 TYPE|M AR
PNO: Fast AR
IFGain:E:w - Atten: 20 dB DET|P
Ref Offset 10.1 dB Mkr2 26.331 9 GHz
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OUT OF BAND HIGH CH

B Keysight Spectrum Analyzer - Swept SA EI@I
RL [ RF [s00 DC ] [ [ SENSE:INT] [ ALTGN AUTO | 07:53:05 PM Apr19, 2015
r #Avg Type: RMS TRACE[1 23456
" —— Trig: Free Run Avg|Hold:>100/100 TYPE| M ¥Araidds
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FCC ID: ASLSMT561M

11. RADIATED TEST RESULTS

11.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and 815.209

Frequency Range Field Strength Limit Field Strength Limit
(MH2) (uV/m) at 3m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to
EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
Duty cycle factor= 10log (1/x) For this sample B mode = 0dB (duty cycle >98%); G mode =
0.17dB; N mode = 0.28dB.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.
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11.2. TRANSMITTER ABOVE 1 GHz
11.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 18 Apr 2815 23:15:47
Restricted Bandedge
= Project Number:15K2B234
1 Client;:Samsung
Config:EUT / adopter / ecrphone
Made:DTS 2.4 BE H_11b HT28 2412
185 Tested by:Steven Kim
AN
/
95 <
T
t 85
i
T 75 f
e
3 65 /
B /
2 /
= 55 Average mit (dBulUyYm) Mt/‘”’//‘/
~/
45 B i il s ussl it Ll -
- e~
w M’
Aomperub” WWW
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) REUVEN  Ref/Attn  Det/fvg Tup Sueep Pla Houps/Mode  Position Renge (GHz) RBWUEW  Ref/Attn  Det/fvg Typ Sueep Pts #ups/Mode  Position
1:2.3172.415 M3/ 167/18 PEAK/LogPur—lideo  Bmeac(huto) B3I MAKH 3 dege H 2:2.312.415  IMC-38)/3M  187/18 AUER/Fur Ava(RHS)  Iomsecthutc) 98B 1GBTAVG 31 degs H
Marker Frequency Meter Det 3115D Factor Path_2_10dB DC Corr (dB) Corrected ‘Average Margin Peak Limit PK Margin ‘Azimuth Height Polarity
(GH2) Reading Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuV/m)
1 *2.39 45.14 Pk 27.9 -22.8 0 50.24 - - 74 -23.76 31 106 H
2 *2.388 47.74 Pk 27.9 -22.8 0 52.84 - - 74 -21.16 31 106 H
3 *2.39 36.19 RMS 27.9 -22.8 0 41.29 54 -12.71 - - 31 106 H
4 *2.388 38.71 RMS 27.9 -22.8 0 43.81 54 -10.19 - - 31 106 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 18 Apr 2815 23:31:44
Restricted Bandedge
= Project Number:15K2B234
1 Client;:Samsung
Config:EUT / adopter / earphone
Mode:DTS 2.4 BE U 11b_HT28 2412
185 Tested by:Steven Kim
A
95 Aoped
i e
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[ Y
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55l...fveroge Limit (dBulym) S
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AR PRUA
A5 oo b A Ll e i “A.AWMWM
$ e i O P e v
¥ : 4
H 8.3
=}
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) REU/BU  Ref/fitn  Det/fvg Top Sweep Pls ¥oups/Mode  Position Range (Gfiz) REWUB  Ref/Attn  Det/fvg Typ Swesp Pts foups/Mode  Position
23172415 M3 /3H B1/18  PEAK/LogPurVideo  mesc(huto) 821 N 185 dege
Marker Frequency Meter Det 3115D Factor | Path_2_10dB DC Corr (dB) Corrected ‘Average Margin Peak Limit PK Margin ‘Azimuth Height Polarity
(GHz) Reading Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 42.36 Pk 27.9 -22.8 0 47.46 - - 74 -26.54 185 371 \2
2 *2.388 45.29 Pk 27.9 -22.8 0 50.39 - - 74 -23.61 185 371 )
3 *2.39 3353 RMS 27.9 -22.8 0 38.63 54 -15.37 - - 185 371 \
4 *2.389 35.52 RMS 27.9 -22.8 0 40.62 54 -13.38 - - 185 371 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 18 Apr 2815 23:45:36
Restricted Bandedge
Project Number:15K2B294
115 Client:Samsung
Config:EUT / adapter / earphons
Mode:DTS_2.4_BE_H_11b_HT20_2462
185 Tested by:Steven Kim
AV
T \\&\
t 85
0 \
N
5
T 75 \
G
3 65 \
3 \
Q \
- \ Average Limit CABLU/m)
55 \ =
(2N
VN
45 WWWWMMWWWWWWWWMMM
3 =
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Range (GHz) RBU/UBW Ref/fttn Det/fvg Typ Sueep Pis  #Sups/Mode Position Renge (GHz) RBW/UBU Ref/fttn Det/Avg Typ Sweep FPte #Supe/Mode Position
1:2,46-2.563 1M(-3dB) /34 187/18 PEAK/LogPur-Uideo  Bmeec(futo) 8881  MAXH 157 degs H 2:2.46-2.563 1MC-3cB)/3M 187/18 AUER/ Pur” fvg(RMS Imsec(huto) BOA! 18BTAVG 157 degs H
Marker Frequency Meter Det 3115D Factor | Path_2_10dB | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 43.04 Pk 27.9 226 0 48.34 - - 74 -25.66 157 347 H
2 *2.489 46.74 Pk 27.9 226 0 52.04 - - 74 -21.96 157 347 H
3 *2.484 33.73 RMS 27.9 -22.6 0 39.03 54 -14.97 - - 157 347 H
4 *2.49 37.93 RMS 27.9 -22.6 0 43.23 54 -10.77 - - 157 347 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

VERTICAL PEAK AND AVERAGE PLOT

| 55Uk SUMON Lob Chamber 18 Apr 2815  23:57:88
Restricted Bondedge
- Project Number: |5K20294
1 Cl ient : Samsung
Config:EUT / adupter / earphone
Mode:DTS_2.4_BE_U_11b_HT28._2462
185 Tested by:Steven Kim
95}
5 85 :
» \
5 \
= 75
G
~
3
2 65
o
\ Average Limit CdBulU/m)
55 Y
i g 2
3 g i i
35 = :
2 .46 8. 3MH=/ 2.563
Frequency (GHz)
Range (6Hz) REI/UBW Ref/fttn  Det/fvg Typ Sueep Pts ¥Sups/Mode  Position Ronge (GHz) RBL/UBI Ref/fttn  Det/Avg Typ Sueep Pts #Swps/Mode  Fosition
Marker Frequency Meter Det 3115D Factor Path_2_10dB DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuV) (dBUV/m) (dBUV/m)
1 *2.484 39.67 Pk 27.9 226 0 44.97 B B 74 29.03 97 110 v
2 *2.487 44.27 Pk 27.9 226 0 49.57 - - 74 24.43 97 110 v
3 *2.484 31.36 RMS 27.9 226 0 36.66 54 17.34 - - 97 110 v
4 *2.49 32.89 RMS 27.9 226 0 38.19 54 -15.81 - - 97 110 v

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL SUWON Lab Chamber

18 Apr 2815

22:31:11

118
Radioted Emissions 3-Meters
Project Number:15K208294
188 Client: Samsun
Config:EUT / Adapter / Earphone
Mode:DTS_2.4_HARM_11b_HT20 2412
9@ Tested by:Staven.Kim
80
K
t 78
o
N
]
2 68
_ Avg Limit (dBul/m)
£
3 5@
J
[an)
el
4@ L
bt
368
268
1 18 18
Frequency (GHz)
Range (6H2) REUABI  Ref/fttn  Det/fvg Top Secep Pls Fups/lode  Position Range (GHi) REUABH  Fei/fttn  Det/vg Tup Sucep Pts Fawps/liode  Position
1:1-3 M(-6d8) /38 112/I8  PEAK/LogPur-Uideo BBmsec(Auto) 6AAI  MAXE 8-360degs H | 3:3-18 1MC-608)/30 87/0 PEAK/LogPur-Video  S80nsec(Auto) 16k  MAXH B-368degs H
! 12UL SUWON Lab Chamber 18 Apr 20815 22:31:11
Radioted Emissions 3-Meters
Project Number:15K20294
160 Client: Samsun
Config:EUT / Adapter / Earphone
Mode DTS 2.4 HARM_11b HT28 2412
90 Tested by:Staven.Kim
88
579
"
C
o
> 68
& Avg Limit (dBuV/m)
~
g
> 50
[as)
el
48 4 O i
o
2
| Y PHY VL HF Y a. h b »
26
1 18 18
Frequency (GHz)
Range (62) REU/BU  Ref/fttn  Det/vg Tup Seeep Pls FWups/Mods  Position Range (GHi2) REWUBU  Rei/fttn  Det/vg Tup Sueep Pts Fups/Mode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

LOW CHANNEL DATA
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.823 28.22 PK 319 -29.6 0 30.52 - - 74 -43.48 0-360 100 H
3 *7.273 25.51 PK 371 -25.6 0 37.01 - - 74 -36.99 0-360 100 H
5 9.649 22.87 PK 37.6 -20.8 0 39.67 - - - - 0-360 200 H
2 *4.822 28.83 PK 319 -29.6 0 3113 - - 74 -42.87 0-360 200 \
4 *7.269 26.49 PK 371 -25.6 0 37.99 - - 74 -36.01 0-360 200 \
6 9.647 23.01 PK 37.6 -20.8 0 39.81 - - - - 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

MID CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber | 19 Apr 2815 81:43:08
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Client:Samsung
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11b_HT2B 2437
9@ Tested by:Staven.Kim
88
T
Tt 70
o
N
]
2 68
_ Avg Limit (dBuU/m)
3
3 s@
J
[an}
S
o LM DL
48 o Jxllnl e
ke " ‘Ww M
! MWWW
38 R
28
1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top uzep Pls Foups/liode  FPosition Range (GHi2) REWABN  Rel/fttn  Det/fvg Typ Seeep Pts Fwps/liode  Position
13 INC-648) /30 112/18  PEAK/LogPur—Video BBmsec(Puto) 6881  HAXH B-36Adegs H | 3:3-18 INC-6B)/3B  B1/B  PERK/LogPur—idea SBBasec(Auto) Ik HAXH 8-36degs H
! 1@UL SUWON Lab Chamber 19 Apr 2815 a1:43:08
Rodioted Emissions 3-Meters
o Project Number:15K2B234
188 Cl ient : Samsung
Config:EUT / Adopter / Earphone
Mode:DTS 2.4 HARM_11b_HT28 2437
90 Tested by:Staven.Kim
80
5 70
>
C
o
> 668
= Avg Limit (dBuU/m)
£
>
5 50
[an}
o
40 - © L g O
o
2
368 el
268
1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liods  FPosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seeep Pts fwps/liode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuV/m) (d8) (dBuv/m) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *4.848 28.29 PK 32 -29.3 0 30.99 - - 74 -43.01 0-360 100 H
3 *7.313 26.12 PK 371 -25.7 0 37.52 - - 74 -36.48 0-360 200 H
5 9.742 24.12 PK 37.6 -21.8 0 39.92 - - - - 0-360 200 H
2 *4.845 2834 PK 32 -29.3 0 31.04 - - 74 -42.96 0-360 200 \
4 *7.308 25.54 PK 371 -25.7 0 36.94 - - 74 -37.06 0-360 200 \
6 9.735 23.52 PK 37.6 -21.7 0 39.42 - - - - 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

HIGH CHANNEL HORIZONTAL

@UL SUWON Lab Chamber !

19 Apr 2815

B82:25:008

1
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Client:Samsung
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11b_HT28_2462
99 Tested by:Staven.Kim
88
T
Tt 70
o
N
5
2 68
_ Avg Limit (dBuU/m)
3
3 s@ f
J
[an}
° J W
408 T " 3 e
TR : WWMW
38 ‘u;huf\umaw”“ﬂwmmm
28
1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top uzep Pls Foups/liode  FPosition Range (GHi2) REWABN  Rel/fttn  Det/fvg Typ Seeep Pts Fwps/liode  Position
13 INC-648) /30 112/18  PEAK/LogPur—Video BBmsec(Puto) 6881  HAXH B-36Adegs H | 3:3-18 INC-6B)/3B  B1/B  PERK/LogPur—idea SBBasec(Auto) Ik HAXH 8-36degs H
! 18UL SUWON Lab Chamber 19 Apr 2815 B2:25:00
Rodioted Emissions 3-Meters
o Project Number:15K2B234
188 Cl ient : Samsung
Config:EUT / Adopter / Ecarphone
Mode:DTS 2.4 HARM_11b_HT28 2462
9g Tested by:Steven.Kim
80
5 70
>
C
o
> 668
= Avg Limit (dBuU/m)
£
>
5 50
[an}
o
4 [SHITEMVNRIOIT. aatoss.. ", . A
408 4 =)
z
[
368
268
1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liods  FPosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seeep Pts fwps/liode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.969 28.55 PK 321 -28.8 0 31.85 - - 74 -42.15 0-360 200 H
3 7.881 25.59 PK 37 -24.4 0 38.19 - - - - 0-360 100 H
5 9.835 22.65 PK 37.7 -21.8 0 38.55 - - - - 0-360 100 H
2 *4.977 28.77 PK 322 -28.7 0 32.27 - - 74 -41.73 0-360 200 \
4 7.877 25.32 PK 37 -24.4 0 37.92 - - - - 0-360 100 \
6 9.826 23.14 PK 37.7 -21.9 0 38.94 - - - - 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

11.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

<UL SUWON Lab Chamber 19 Apr 2815 B80:09:24
Restricted Bandedge

- Project Number: |5K20294
1 Cl ient : Samsung
Config:EUT / adopter / earphone

Mode:DTS 2.4 BE_H_11g HT28 2412
195 Tested by:Staven Kim /(dﬁ‘"’w

3

85 {
gy
. | f
I 75 |- LA /

4

3 65 i WJMM
o
5 ;
- 55 Average Limit (dBuU¥m> Ll o

A5 ARG A " AN T o

T
it
35
2.31 18.5MHz/ 2.415

Frequency (GHz)

Range (GHz) REU/UBW  Ref/fttn  Det/Avg Tup Suazp Pis ¥omps/Mode  Fosition Range (GHz) RBUMBH  Ref/fttn  Det/Avg Typ Sucep Pie fups/Modz  Position
1:2.3172.415 1MC-348) /34 167/18  PEAK/LogPur—Uideo Bmsec(futo) 8031  HAXH 40 dege H 2:2.3172.415 HC-3)/M  NBT/18 UER/Pur Avg(RNS)  Jmsecthuto) BEBI  1ABTAUG 48 dege H
Marker Frequency Meter Det 3115D Factor Path_2_10dB DC Corr (dB) Corrected Average Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *2.39 55.9 Pk 279 -22.8 0 61 - - 74 -13 40 101 H
2 *2.39 59.87 Pk 279 -22.8 0 64.97 - - 74 -9.03 40 101 H
3 *2.39 43.47 RMS 27.9 -22.8 17 48.74 54 -5.26 - - 40 101 H
4 *2.39 43.6 RMS 27.9 -22.8 17 48.87 54 -5.13 - - 40 101 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 19 Apr 2815 B88:24:26
Restricted Bandedge
Project Number:15K2B234
115
Client: Samsung
Config:ELT / adupter / sarphone
Mode:DTS_2.4_BE_U_11g_HT28_ 2412
185 Tested by:Steven Kim
ity
Pl
95 'I'
S 85 l‘
; /
C
[
=3 75 gt
2 J
~
3) 65 ‘ [ Lt
@
S
55 Average Limit (dBuUym) ’jw
45 bl L.M, UL VR R [IERTING Amw‘mruw WWW\“W“ 5
(=]
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) REU/BU  Ref/fitn  Det/fvg Top Sweep Pls ¥oups/Mode  Position Range (Gfiz) REWUB  Ref/Attn  Det/fvg Typ Swesp Pts foups/Mode  Position
23172415 M3 /3H B1/18  PEAK/LogPurVideo  mesc(huto) 821 N 185 degs 16
Marker Frequency Meter Det 3115D Factor | Path_2_10dB DC Corr (dB) Corrected ‘Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GH2) Reading Reading Limit (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m) (dBuV/m)
1 *2.39 47.56 Pk 27.9 -22.8 0 52.66 - - 74 -21.34 185 164 \2
2 *2.39 52.62 Pk 27.9 -22.8 0 57.72 - 74 -16.28 185 164 \
3 *2.39 37.03 RMS 27.9 -22.8 17 42.3 54 -11.7 - 185 164 \
4 *2.39 37.32 RMS 27.9 -22.8 17 42.59 54 -11.41 - - 185 164 \2

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 19 Apr 2815 Ba8:37:13
Restricted Bandedge
Project Number:15K2B294
115 Client:Samsung
Config:EUT / adopter / ecrphone
Mode:DTS_2.4_BE_H_11g_HT20_2462
185% Tested by:Steven Kim
95/
T Ay
t 85 4
[ \
N
; \
2 75 Lo :
G {
5 g5 \\ ! s
5
@
T
- \\ verage Limit (dBul/m)
55 =
™
%M
3 5
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) REUVBN  Ref/Attn  Det/fvg Tup Sueep Pis Woups/Mode  Position Ronge (GHz) RBWUEN  Ref/Attn  Det/Avg Typ Seeep Pts #oups/Mode  Position
1:2.46-2.563  IMG-3B)/M  167/18 PEAK/LogPur—lideo  msec(huto) B3I MAKH 3 degs 183 2:2.4672.553  IMC-3B)/M G118 AUER/Fur A3ERMS)  ISmsecthute) 98BI 1GETAUS 35 degs 183 co |
Marker Frequency Meter Det 3115D Factor Path_2_10dB DC Corr (dB) Corrected Average Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.484 55.54 Pk 279 -22.6 0 60.84 - - 74 -13.16 35 103 H
2 *2.484 57.97 Pk 279 -22.6 0 63.27 - - 74 -10.73 35 103 H
3 *2.484 42.36 RMS 279 -22.6 17 47.83 54 -6.17 - - 35 103 H
4 *2.484 42.56 RMS 279 -22.6 17 48.03 54 -5.97 - - 35 103 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

VERTICAL PEAK AND AVERAGE PLOT

| bl SUUON Lab Chamber 19 Apr 2815  ©8:48:06
Restricted Bondedge
- Project Number: 15K20294
1 Cl ient : Samsung
Config:EUT / adapter / earphone
Mode:DTS_ 2.4 BE_U_11g_HT2B_2462
185 Tested by:Steven Kim
Pt i ™
™
6 85 \
: \
C
[} 1
> 7 5 y "
G
~
3
2 65
i
= Limit CdBiuU/m)
55
45 Ao A A AN AN A bl Ao
35
2.46 18, 3MH=/ 2.563
Frequency (GHz)
Range (6Hz) REI/UBW Ref/fttn  Det/fvg Typ Sueep Pts ¥Sups/Mode  Position Ronge (GHz) RBL/UBI Ref/fttn  Det/Avg Typ Sueep Pts #5ups/Mode  Fosition
2.46-2.563 1M(-3dB) /34 a7/1a PEAK qPur deo  Fmeec ) Mi 18 s 36
Marker Frequency Meter Det 3115D Factor Path_2_10dB DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuV/m)
1 *2.484 47.47 Pk 27.9 226 0 5277 - - 74 21.23 184 361 v
2 *2.484 50.46 Pk 27.9 226 0 55.76 - - 74 -18.24 184 361 v
3 *2.484 35.09 RMS 27.9 226 17 40.56 54 13.44 - - 184 361 v
4 *2.484 35.67 RMS 27.9 226 17 41.14 54 12.86 - - 184 361 v

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

! 18UL SUWON Lab Chamber 19 Apr 2815 B3:06:10
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Cl ient : Samsun,
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11g_HT28_2412
99 Tested by:Steven.Kim
80
T
T 78
o
N
]
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_ Avg Limit (dBuU/m) ‘
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AR
26
1 18 18
Frequency (GHz)
Range (62 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liode  Fosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seeep Pts fwps/liode  Position
1:1-3 1M(-6dB) /301 112/18  PEAK/LogPur-Video BBnsec(huto) 6081  MAXH B-368degs H | 3:3-18 MC-6cB)/38k B/ FEAK/LogPur-Uidea  S8Bmsec(Auto) 16k  MAXH B-36ddegs H
! 18UL SUWON Lab Chamber 19 Apr 2815 B3:06:10
Rodioted Emissions 3-Meters
o Project Number:15K2B234
168 Client :Samsun
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11g_HT28_2412
99 Tested by:Steven . Kim
8a
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>
C
o
= 6B
= Avg Limit (dBuU/m)
E
5 s
[an}
o
N
40 4 Qi
3 o
2
[ S OO | S O y Y
268
1 18 18
Frequency (GHz)
Range (62 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liods  Fosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seecp Pts fwps/liode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

LOW CHANNEL DATA
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 * 4.866 28.71 PK 32 -29.2 0 31.51 - - 74 -42.49 0-360 100 H
3 7.207 26.48 PK 37 -25.4 0 38.08 - - - - 0-360 100 H
5 9.655 23.22 PK 37.6 -20.8 0 40.02 - - - - 0-360 100 H
2 *4.868 28.23 PK 32 -29.2 0 31.03 - - 74 -42.97 0-360 100 \
4 7.203 26.25 PK 36.9 -25.4 0 37.75 - - - - 0-360 200 \
6 9.638 22.39 PK 37.6 -20.8 0 39.19 - - - - 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

MID CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber | 19 Apr 2815 B3:47:39
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Client:Samsung
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11g_HT2@ 2437
9@ Tested by:Staven.Kim
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_ Avg Limit (dBuU/m) H
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1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top uzep Pls Foups/liode  FPosition Range (GHi2) REWABN  Rel/fttn  Det/fvg Typ Seeep Pts Fwps/liode  Position
13 INC-648) /30 112/18  PEAK/LogPur—Video BBmsec(Puto) 6881  HAXH B-36Adegs H | 3:3-18 INC-6B)/3B  B1/B  PERK/LogPur—idea SBBasec(Auto) Ik HAXH 8-36degs H
! 1@UL SUWON Lab Chamber 19 Apr 2815 B83:47:39
Rodioted Emissions 3-Meters
o Project Number:15K2B234
188 Cl ient : Samsung
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11g_HT2B 2437
90 Tested by:Staven.Kim
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5 70
>
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= Avg Limit (dBuU/m)
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1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liods  FPosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seeep Pts fwps/liode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 66 of 90

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15C

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.88 27.83 PK 32 -29.1 0 30.73 - - 74 -43.27 0-360 200 H
3 *7.313 26.2 PK 371 -25.7 0 37.6 - - 74 -36.4 0-360 100 H
5 9.741 23.49 PK 37.6 -21.8 0 39.29 - 0-360 100 H
2 *4.871 28.08 PK 32 -29.2 0 30.88 - - 74 -43.12 0-360 100 \
4 *7.311 25.71 PK 371 -25.7 0 37.11 - - 74 -36.89 0-360 100 \
6 9.737 23.16 PK 37.6 -21.8 0 38.96 - - - - 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

HIGH CHANNEL HORIZONTAL

| 18LJL SUWON Lab Chamber | 20 Apr 2015 B8:51:46
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Client:Samsung
Config:EUT / Adopter / Earphone
Mode:DTS_2. 4_HARM_11g_HT2B_2462
99 Tested by:Staven.Kim
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o
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_ Avg Limit (dBuU/m) H
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Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top uzep Pls Foups/liode  FPosition Range (GHi2) REWABN  Rel/fttn  Det/fvg Typ Seeep Pts Fwps/liode  Position
13 INC-648) /30 112/18  PEAK/LogPur—Video BBmsec(Puto) 6881  HAXH B-36Adegs H | 3:3-18 INC-6B)/3B  B1/B  PERK/LogPur—idea SBBasec(Auto) Ik HAXH 8-36degs H
! 1@UL SUWON Lab Chamber 20 Apr 2015 88:51:46
Rodioted Emissions 3-Meters
o Project Number:15K2B234
188 Cl ient : Samsung
Config:EUT / Adopter / Ecarphone
Mode:DTS_2.4_HARM_11g_HT2B_ 2462
9g Tested by:Steven.Kim
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5 70
>
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= Avg Limit (dBuU/m)
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1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liods  FPosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seeep Pts fwps/liode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.955 27.68 PK 321 -29 0 30.78 - - 74 -43.22 0-360 100 H
3 *7.39 26.67 PK 37.3 -25.1 0 38.87 - - 74 -35.13 0-360 200 H
5 9.858 23.68 PK 37.8 -21.4 0 40.08 - - 0-360 100 H
2 *4.949 27.69 PK 321 -29 0 30.79 - - 74 -43.21 0-360 200 \
4 *7.391 26.06 PK 37.3 -25.1 0 38.26 - - 74 -35.74 0-360 200 \
6 9.848 24.17 PK 37.8 -21.6 0 40.37 - - - - 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

11.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

WZI:UL SUWON Lab Chamber | 19 Apr 2815 g1:00:10
Restricted Bandedge
= Project Number:15K2B294
N Cl ient : Samsung
Config:EUT / adopter / ecrphone
Mode:DTS_2.4_BE_H_11n_HT28_2412
185 Tested by:Steven Kim W
95 F A a
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2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) REUVBN  Ref/Attn  Det/fvg Tup Sueep Pis Woups/Mode  Position Ronge (GHz) REWUBN  Ref/Attn  Dst/Avg Typ Seeep Pts #upe/Mode  Position
V2N A5 eI /M (0718 PEAGLogfarUides  Bmeec(huted B NoH 4B degs 1120 2:2.31°2.41 HC-38)/M  1B7/18 AUER/Pur AvgERMS)  J5mseclAutc) 8881  1GBTAUS 48 degs 112 cn I
Marker Frequency Meter Det 3115D Factor Path_2_10dB DC Corr (dB) Corrected Average Limit Margin Peak Limit PK Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.39 55.73 Pk 27.9 -22.8 0 60.83 - - 74 -13.17 40 112 H
2 *2.39 60.83 Pk 27.9 -22.8 0 65.93 - - 74 -8.07 40 112 H
3 *2.39 41.89 RMS 279 -22.8 .28 47.27 54 -6.73 - - 40 112 H
4 *2.39 42.35 RMS 279 -22.8 .28 47.73 54 -6.27 - - 40 112 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 19 Apr 2815 a1:11:08
Restricted Bandedge
= Project Number:15K2B234
1 Cl ient : Samsung
Config:ELT / adupter / sarphone
Mode:0TS 2.4 BE U 11n HT28 2412
185 Tested by:Steven Kim
W\
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2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) REU/BU  Ref/fitn  Det/fvg Top Sweep Pls ¥oups/Mode  Position Range (Gfiz) REWUB  Ref/Attn  Det/fvg Typ Swesp Pts foups/Mode  Position
23172415 M3 /3H B1/18  PEAK/LogPur—lides  Fmescthuto) 08I M 186 degs 3
Marker Frequency Meter Det 3115D Factor | Path_2_10dB DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading Reading Limit (d8) (dBuV/m) (d8) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 50.7 Pk 27.9 -22.8 0 55.8 - - 74 -18.2 186 379 \
2 *2.385 57.44 Pk 27.9 -22.8 0 62.54 - - 74 -11.46 186 379 \2
3 *2.39 37.48 RMS 27.9 -22.8 .28 42.86 54 -11.14 - - 186 379 \2
4 *2.39 38.07 RMS 27.9 -22.8 .28 43.45 54 -10.55 - - 186 379 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Laob Chamber 19 Apr 2815 a1:23:18
Restricted Bandedge

Project Number: 15K20294
115 Client:Samsung

Config:EUT / adapter / earphons
Mode:DTS_2.4_BE_H_11n_HT2B_2462

185 Tested by:Steven Kim
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2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) REUVBN  Ref/Attn  Det/fvg Tup Sueep Pis Woups/Mode  Position Ronge (GHz) RBWUEN  Ref/Attn  Det/Avg Typ Seeep Pts #ups/Mode  Position
1:2.46-2.563  IM(-38)/M  187/I8  PEAK/LogPur—lideo msec(futc) 881  MAXH 159 degs 355 | 2:2.46-2.563  IMC-3B)/3M  107/18  WUER/Pur fvg(RMS)  3msecthuto) BOD1  1DBTAUG 9 degs 3

HORIZONTAL DATA

Marker Frequency Meter Det 3115D Factor Path_2_10dB DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading Reading Limit (dB) (dBuV/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.484 47.97 Pk 27.9 -22.6 0 53.27 - - 74 -20.73 159 355 H
2 *2.484 55.3 Pk 27.9 -22.6 0 60.6 - - 74 -13.4 159 355 H
3 *2.484 38.4 RMS 27.9 -22.6 .28 43.98 54 -10.02 - - 159 355 H
4 *2.484 38.59 RMS 27.9 -22.6 .28 44.17 54 -9.83 - - 159 355 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 19 Apr 2815 a1:34:17
Restricted Bandedge
= Project Number:15K2B234
1 Client;:Samsung
Config:EUT / adopter / earphone
Mode:DTS 2.4 BE U 11n HT28 2462
185 Tested by:Steven Kim
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2.46 18.3MHz/ 2.563
Frequency (GHz)
Range (6Hz) REU/BU  Ref/fitn  Det/fvg Top Sweep Pls ¥oups/Mode  Position Range (Gfiz) REWUB  Ref/Attn  Det/fvg Typ Swesp Pts foups/Mode  Position
2.4672.563  IMC-28) /M B1/18  PEAK/LogPurVideo  mesc(huto) 821 N 260 dega 35
Marker Frequency Meter Det 3115D Factor | Path_2_10dB DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GH2) Reading Reading Limit (d8) (dBuV/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.484 46.66 Pk 27.9 -22.6 0 51.96 - - 74 -22.04 260 354 \2
2 *2.484 50.11 Pk 27.9 -22.6 0 55.41 - - 74 -18.59 260 354 \
3 *2.484 36.59 RMS 27.9 -22.6 .28 42.17 54 -11.83 - - 260 354 \
4 *2.484 36.69 RMS 27.9 -22.6 .28 42.27 54 -11.73 - - 260 354 \2

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

! 1[2UL SUWON Lab Chamber 20 Apr 2015 @a1:33:57
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Cl ient : Samsun,
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11n_HT2B 2412
99 Tested by:Staven.Kim
80
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_ Avg Limit (dBuU/m)
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1 18 18
Frequency (GHz)
Range (62 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liode  Fosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seeep Pts fwps/liode  Position
1:1-3 1M(-6dB) /301 112/18  PEAK/LogPur—Video BBmsec(futo) 6041  MAXH B-368degs H | 3:3-18 MC-6cB)/38k B/ FEAK/LogPur-Uidea  S8Bmsec(Auto) 16k  MAXH B-36ddegs H
! 1[2UL SUWON Lab Chamber 20 Apr 2815 B81:33:57
Rodioted Emissions 3-Meters
o Project Number:15K2B234
168 Client :Samsun
Config:EUT / Adopter / Earphone
Mode:DTS 2.4 HARM 11n HT28 2412
99 Tested by:Steven . Kim
80
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o
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1 18 18
Frequency (GHz)
Range (62 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liods  Fosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seecp Pts fwps/liode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

LOW CHANNEL DATA
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.847 2834 PK 32 -29.3 0 31.04 - - 74 -42.96 0-360 200 H
3 7.208 26.33 PK 37 -25.4 0 37.93 - - - - 0-360 100 H
5 9.631 23.35 PK 37.6 -20.9 0 40.05 - - 0-360 200 H
2 *4.834 28.03 PK 319 -29.4 0 30.53 - - 74 -43.47 0-360 100 \
4 7.206 26.43 PK 37 -25.4 0 38.03 - - - - 0-360 200 \
6 9.631 23.22 PK 37.6 -20.9 0 39.92 - - - - 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

MID CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber | 20 Apr 2015 B2:14:48
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Client:Samsung
Config EUT / Adapter / Earphone
Mode:DTS_2.4_HARM_11n_HT2B 2437
9@ Tested by:Staven.Kim
88
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_ Avg Limit (dBuU/m) [
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Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top uzep Pls Foups/liode  FPosition Range (GHi2) REWABN  Rel/fttn  Det/fvg Typ Seeep Pts Fwps/liode  Position
13 WHCE) /B 112/18 PEAK/LogPurVideo  Gamsectiutc) 621 HAYH B-30ckgs H | 3:3-18 MC6E)/30h  G1/8  PEAK/LogurUides  SBnsec(Auto) [Bk PRI 8-36degs H
| 1@UL SUWON Lab Chamber 20 Apr 2815 B2:14:48
Rodioted Emissions 3-Meters
Project Number:15K2B234
160 Client :Samsun
Config!EUT / Adapter / Earphone
Mode:DTS 2.4 HARM_11n HT2B 2437
9g Tested byg:Steven.Kim
88
5 7o
"
C
o
> 68
i Avg Limit (dBul/m)
~
>
> 5@
[as)
el
6
40 é o
2
e s WP AT, VT TV 7,4 o o o
20
1 18 18
Frequency (GHz)
Range (&) RBUABN  Ref/Attn  Det/fvg Tup Sieep Pis Foups/Mode  Position Range (G RBUABI  Ref/Attn  Det/fvg Typ Sucep Pts fups/ode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.854 28.89 PK 32 -29.2 0 31.69 - - 74 -42.31 0-360 100 H
3 *7.327 26.76 PK 37.2 -25.6 0 38.36 - - 74 -35.64 0-360 200 H
5 9.79 24.44 PK 37.7 -22.2 0 39.94 - - - - 0-360 100 H
2 *4.85 28.35 PK 32 -29.2 0 31.15 - - 74 -42.85 0-360 200 \
4 *7.325 26.89 PK 37.2 -25.6 0 38.49 - - 74 -35.51 0-360 100 \
6 9.783 24.63 PK 37.7 -22.2 0 40.13 - - - - 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

HIGH CHANNEL HORIZONTAL

! 1[2UL SUWON Lab Chamber | 20 Apr 2015 B2:54:23
Rodioted Emissions 3-Meters
Project Number:15K2B234
188 Client:Samsung
Config:EUT / Adopter / Earphone
Mode:DTS_2.4_HARM_11n_HT28_2462
99 Tested by:Staven.Kim
88
T
Tt 70
o
N
5
2 68
_ Avg Limit (dBuU/m)
3
3 s@
J
[an}
S
408 1o
"
368
28
1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top uzep Pls Foups/liode  FPosition Range (GHi2) REWABN  Rel/fttn  Det/fvg Typ Seeep Pts Fwps/liode  Position
13 INC-648) /30 112/18  PEAK/LogPur—Video BBmsec(Puto) 6881  HAXH B-36Adegs H | 3:3-18 INC-6B)/3B  B1/B  PERK/LogPur—idea SBBasec(Auto) Ik HAXH 8-36degs H
! 1[2UL SUWON Lab Chamber 20 Apr 2015 B2:54:23
Rodioted Emissions 3-Meters
o Project Number:15K2B234
188 Cl ient : Samsung
Config:EUT / Adopter / Ecarphone
Mode:DTS 2.4 HARM_11n_HT28 2462
9g Tested by:Steven.Kim
80
5 70
>
C
o
> 668
= Avg Limit (dBuU/m)
£
>
5 50
[an}
o
8]
48 4 AN PIEL_ " NE~....
2
38 il
268
1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn  Det/fvg Top Sucep Pls Foups/liods  FPosition Range (GHi) REWABH  Rel/fttn  Det/fvg Typ Seeep Pts fwps/liode  Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det 3115D Factor Path_3_3GHP DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.919 28.49 PK 321 -29.1 0 31.49 - - 74 -42.51 0-360 200 H
3 *7.387 26.63 PK 37.2 -25.1 0 38.73 - - 74 -35.27 0-360 100 H
5 9.848 23.68 PK 37.8 -21.6 0 39.88 - - 0-360 200 H
2 *4.916 28.73 PK 321 -29.1 0 31.73 - - 74 -42.27 0-360 200 \
4 *7.379 26.58 PK 37.2 -25.2 0 38.58 - - 74 -35.42 0-360 100 \
6 9.852 2331 PK 37.8 -21.6 0 39.51 - - - - 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

11.3. WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

9‘:UL SUWON Lab Chamber ! 20 Apr 2815 19:06:35
Rodioted Emissions — 3 Meters
- Project Number:15K2B234
8 Client Samsung
Config EUT / adapter / sarphane
Mode:Be low_16_DTS
75 Tested by:Steven Kim
6|:
B
c 55
o
N
L ’_
o 4|:
T Pkt it CdBuT D 3
<
S 5 [&
: ]
T
ZK W
15MW ot
=
30 [I[%] 1806
Frequency (MHz)
Ronge (1Hz) REU/BU  Ref/fitn  Det/Avg Tp  Sueep Pls Foups/Mode  Fosition Range (i) REWAB  Rel/fttn  Det/vg Typ  Sweep Pts #wps/Mode  Position
1:30-208 120k(-6B)/1  167/18  PEAK/LogPar—Video  msec(uto) 4881  HAXH B-368cegs H | 3:286-1608 120k (-68)/1H  187/18  PER/LogPur-Uidea  13nsecAuto) BBB1  HAMH 8-360degs H

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, VERTICAL)

9:UL SUWON Lab Chamber | 20 Apr 2015 19:06:35
Rodioted Emissions - 3 Meters
85 PPF)Ject Number: 15K28234
Client Samsung
ConfigiEUT / adupter / carphone
Mode:Be low_16_DTS
75 Tested by:3teven Kim
6|:
5 55
% ’_
L
o
> 4|:
(€l S N e |- WLV Pl
4 :
= Q
Dg 3 )
el
i ' H
S5l B O [ O . \ 2 L e
Yoty ;«“"‘J’ % ‘{'W'L AR ’(J [ ? )
"Wl oy (i
15 o W‘.ﬂ‘f ’ WV \”‘\LN Lo f“‘ W‘ | | Mﬂ
" Wg;”:xm ! bl hﬂﬂﬁmnw‘“h“ﬁ“ﬂnh
=
38 180 18808
Frequency (MHz)
Range () REUABI  Ref/Aiin  Oet/fvg Tup  Seeep Pis #oups/Mode  Position Range ) REUAURU  Ref/Attn  Det/fvg Tp  Sweep Pts #ups/ode  Position
30- 12 o [ AK/LogPur-Video e ) B g 4:208-1 00 2k (-6d5)/1 1o Le Ui 1 ( 80 i 36
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

Below 1G Data

Marker Frequency Meter Det VULB9163- Bi-Log DC Corr (dB) Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading 750 Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *120.27 45.37 Pk 10 -29 0 26.37 43.52 -17.15 0-360 300 H
2 *120.27 43.03 Pk 10 -29 0 24.03 43.52 -19.49 0-360 100 Vv
3 *240.5 58.54 Pk 121 -27.8 0 42.84 46.02 -3.18 0-360 100 H
6 601.3 40.22 Pk 19.1 -25.7 0 33.62 46.02 -12.4 0-360 300 H
4 *240.5 52.23 Pk 121 -27.8 0 36.53 46.02 -9.49 0-360 200 Vv
5 504 44 Pk 17.1 -26.2 0 34.9 46.02 -11.12 0-360 100 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det VULB9163- Bi-Log DC Corr (dB) Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading 750 Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
*240.5008 58.1 Qp 12.1 -27.8 0 42.4 46.02 -3.62 202 105 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Qp - Quasi-Peak detector
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

12. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 B tor 56 560 to 46
0.5-5 56 46
5-30 G0 S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.4 2009.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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REPORT NO: 15K20331-E1
FCC ID: ASLSMT561M

DATE: APRIL 24, 2015

RESULTS

6 WORST EMISSIONS

LINE 1 PLOT
| gl SUMON Lab AC Shield Room 13 Mar 2815  14:089:86
Conducted RFI Uoltoge
% Bt et
ConfigiEUT / AC Adapter / Earphone
Mode:AC Line / DTS mode
80 Tested by:Steven.Kim
70
= —
3 TTh—
_2 60 - 7 CISPR 22 Class § 176 OF
o —
:./) 50
hd
[s)
3 40P 3
[ i =S v
z M ﬂﬂé \\
3@ 2 - -
L) ) 4 A\/\V/\V uf\]\ N AL y ’ TR S TR WM&M %
m \ WW”\M‘W‘L\M MMWM@‘ W ¥ ] ; ng
18 b 18
L N AN NTAVAY VY2 2% a ke - S = ol BN
15 i 0 39
Frequency (MHz)
Rarge (MHz) Det. REW VB fvg Typ Sueep Pts  dSups/Mode  Lobel Range (HHz) Det REW VB fvg Tgp Sueep. Pts #Sups/Mode  Lobel
1:.15-38 Phefiv Ok(-6dB) - - 15/4 SkHz 6635  I/WRIT Phase N
BUU_CISPR 22 Receiver Mode CLASS B_ITE.TST ¥ Rev 9.5 29 Oct 2014
LINE 1 RESULTS
Phase N .15 - 30MHz
Marker Frequency Meter Det 101837_N CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading Room Reading Class B ITE (dB) Class B ITE (dB)
(dBuVv) (dBuVv) QP AV
1 .204 28.37 Pk 9.9 0 38.27 63.45 -25.18 - -
2 .204 8.36 Av 9.9 0 18.26 - - 53.45 -35.19
3 4065 30.86 Pk 10 0 40.86 57.72 -16.86 - -
4 402 20.37 Av 10 0 30.37 - - 47.81 -17.44
5 .591 19.26 Pk 10.1 0 29.36 56 -26.64 - -
6 .6045 6.83 Av 10.1 0 16.93 - - 46 -29.07
7 6.0765 17.63 Pk 9.7 1 27.43 60 -32.57 - -
8 6.0945 1.06 Av 9.7 1 10.86 - - 50 -39.14
9 7.17 15.42 Pk 9.7 1 25.22 60 -34.78 - -
10 7.1475 -1.52 Av 9.7 1 8.28 - - 50 -41.72
11 22.227 16.7 Pk 9.8 2 26.7 60 -33.3 - -
12 22.227 4.45 Av 9.8 2 14.45 - - 50 -35.55

Pk - Peak detector

Av - Average detection
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REPORT NO: 15K20331-E1 DATE: APRIL 24, 2015
FCC ID: ASLSMT561M

WQBUL SUWON Lab AC Shield Room 13 Mar 2015 14:89:06
Conducted RFI Uoltoge
Project Number:15K28234
90 Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:AC Line / DTS mode
80 Tested by:Steven.Kim
78
3 -
i} o '\,\
0 .
2 68 pa— CISPR 22 Clies § 1T OP
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£ .
S 58
>
o 13 15
3 4pR . i
© / o
o ! A
= 39 1B
i 1 3
16 | | 1i9 ﬁ,‘h
SRS - @vwﬂ;\” ( AP M
> | L . M WM
" ]/ . | Y, w,/ 4,“ w V‘ 22 \N‘WW
18 g = o WATAW
y AR " ) VAT A
AtV ,‘u"”“‘”"w Ve . \/'\/ VoV W\A/\/\vaww M
.15 1 18 38
Frequency (MHz)
Range (#iz) Det ReW VB g Top Sueep Pts  fSups/Mode  Lobel Range (i) Det RE Bl g Typ Susep Pts  Wowps/Mode  Lobel
2 38 v Ok (-6dB) s/4 T ase L
SUW_CISPR 22 Receiver Mode CLASS B_ITE.TST * Rev 9.5 29 Oct 2814

LINE 2 RESULTS

Phase L1 .15 - 30MHz

Marker Frequency Meter Det 101837_L CE Shield Corrected CISPR 22 Margin CISPR 22 Margin

(MHz) Reading 1 Room Reading Class B ITE (dB) Class B ITE (dB)
(dBuv) (dBuv) QpP AV
13 .168 32.19 Pk 9.8 0 41.99 65.06 -23.07 - -
14 .168 9.91 Av 9.8 0 19.71 - - 55.06 -35.35
15 .2985 31.77 Pk 9.7 0 41.47 60.28 -18.81 - -
16 .3075 14.89 Av 9.8 0 24.69 - - 50.04 -25.35
17 411 28.1 Pk 9.9 0 38 57.63 -19.63 - -
18 4065 20.45 Av 9.9 0 30.35 - - 47.72 -17.37
19 .807 13.89 Pk 9.7 0 23.59 56 -32.41 - -
20 .8475 .98 Av 9.6 0 10.58 - - 46 -35.42
21 5.7525 17.71 Pk 9.4 1 27.21 60 -32.79 - -
22 5.6715 4.6 Av 9.4 1 14.1 - - 50 -35.9
23 22.44975 17.34 Pk 9.4 2 26.94 60 -33.06 - -
24 22.452 7.08 Av 9.4 2 16.68 - - 50 -33.32

Pk - Peak detector

Av - Average detection
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